JREREE

53

F&

SRV302
IN—Y X

YA BB E

L



#

B R
CONTENTS

0

SECTION NAME

A. TRANSMISSION & COUNTER CASE GROUP

B.

E-1.

b ARZEYAY - NI AR
PSRRI v aFRER
TRANSMISSION GEAR GROUP

FSUOAZVI 3 /EE
TRANSMISSION GROUP

RN APO=NR=BR  ssaccsisssisasiii

HANDLE & CONTROL LEVER GROUP

I -NIVbAN— - T3 BEER
ENGINE BELT COVER & TENSION GROUP

E!ﬁ i En%1% ----------------------------------------------------------------------

WHEEL GROUP

Om@EBR

ACCESSORY PARTS GROUP

ooy
ENGINE



— ARtk
CASE GROUP

55
J

w . 9
RANSMISSION & COUNTE




A bSOREw a3y - NOUH—4r— B8R
+ TRANSMISSION & COUNTER CASE GROUP
Qs a—F &9 i i % # it L
No. CODE No. PARTS NAME Q TY| REMARKS
A-01 | M814002000 | S w¥arx7Twv¥ TRANSMISSION ASS'Y 1
A-1 [ M81 0111 000 | A 22— —RX L CASE, counter L 1
A-2 [ M81 0111 010 | A& —4—ZX R CASE, counter R 1
A-3 |9BB 6303 001 | H—nxT7TY ¥ BEARING, ball 2
A-4 | M81 0211 000 | =22V asrv’y SHAFT, input 1
A-5 |9RC 0500 340 | o—SF x> 58 x34¢ | CHAIN, roller 58 x34e| |
A-6 | MBI 0242 000 | 4T R F b v b 14T SPROCKET 1
A-7 | M81 0228 000 | >—Tw i+ WASHER, seal |
A- 8 | 9SW 0800 003 | 7s44H % M8 WASHER, spring M8 |
A-9 | 9BT 0801 603 | Hw b M8 x 16 ¢ BOLT M8 x16¢ |
A-10 | M81 0229 000 | >>—nFr v/ CAP, seal 1
A-11 | 9BT 0701 603 | A b M7 x16¢ BOLT M7 x16¢ 9
A-12 | 9SW 0700 003 | 7<4HH4 A M7 WASHER, spring M7 11
A-13 | ONT 0700 003 |+ b M7 NUT M7 11
A-13
A-14 | MBI 0112 000 | ¥+ ZZaH b BOLT 2
A-15 | 9SW 0800 003 | 2<44FA4 3 M8 WASHER, spring M8 3
A-16 | 9BT 0802 003 | & b M8x20¢ BOLT M8 %20 ¢ 3
A-17 | MBI ONI3 002 | Rwasr—A R CASE, transmission R 1
A-18 | M81 0133 002 | Sw¥arsr—A L CASE, transmission L 1
A-19 | M60 0116 000 | Farrat> PRUG, oil |
A-20 | 9BT 1001 203 | b MIOx12¢ | BOLT MIDx12¢| 1
A-21 | MBI 0124 000 | Nfxa vk PACKING, oil outlet |
A-22 | 9BT 0701 600 | #n b M7 x16¢ BOLT M7x16¢ | 22
A-23 | 9SW 0700 000 | 7<34# 3 M7 WASHER, spring M7 22
A-24 | ONT 0700 000 | +w b M7 NUT M7 2
9BT 1006 003 | )Lk 3 SRV302
9SW 1000 003 | ;3xHH+ 3 ] TILF
9NT 1000003 | Hwpk 3 &R
A-25 | 9BT 0801 603 | B b M8 x 16 ¢ BOLT M8 x 16 ¢ 1
A-26 | 9SW 0800 003 | 7sh4FH F M8 WASHER, spring M8 1
A-27 | ONT 0800 003 | +w b M8 NUT M8 1
A-28 | MBI 0125 000 | ¥ K25 vF 74—k HOLDER, wire l
A-29 | 9BT 0702 003 | Hw b M7 x20¢ BOLT M7 x20 ¢ 2
A-30 | 9SW 0700 003 | 2<FHH F M7 WASHER, spring M7 2
A-31 | ONT 0700 003 | + = b M7 NUT M7 2
A-32 | M81 0126 000 |¥>avalYngiy HOLDER, blade |
A-33 | 9BT 0702 003 | A b M7 %20 ¢ BOLT M7 x20¢ 4
A-34 | 9SW 0700 003 | 7sA4H A M7 WASHER, spring M7 4




A _?_’5.‘/25“}:'/33/ N —ARE

RANSMISSION & COUNTER CASE GROUP




A

-~

FPIUAEY A > T

29— — ARk
TRANSMISSION & COUNTER CASE GROUP

RAh#ES | a—F &= i it # i g i *
No. CODE No. PARTS NAME Q TY| REMARKS
A-35 | ONT 0700 003 | ¥ b M7 NUT M7 4
A-36 | M40 3711 040 | > aw>a Yk ) Y5 F~0L| LABEL, blade 1
A-37 |M52 0246 000 | Fx>2\Y 3R SPRING, chain 1
A-38 MBI 0314 000 | voawy7&—7—L54h ARM, traveling shifter ]
A-39 |90R 1200 001 [ OV >z P-12 "O'RING P-12 1
A-40 [M81 0290 000 | ¥>74—74—2 FORK, shifter 1
A-41 | M81 0291 000 | 74—y by HOLDER, shifter rod 1
A-42 | 90R 1200 001 | OY > & P-12 "O' RING P-12 |
A-43 | MO7 0314 000 | 7 &—mw bAoA SPRING 2
A-44 [ 9SB 2500 000 | RF—IE—n 516" BALL, steel 5/16' 2
A-45 | M67 0318 000 | Ak BOLT 1
A-46 | 9BT 0801 203 | Ak M8 x 12 ¢ BOLT M8 x 12 ¢ 2
A-47 | 9SW 0800 003 | 2<hHH % M8 WASHER, spring M8 2
A-48 | MBI 0292 000 | 7 Z—uaw bA,s— COVER, shifter rod 1
A-49 | M84 0315 000 | ¥74—uy buik L HOLDER, shifterrod L 1
A-50 | 90OR 1400 001 | OV > & P-14 "0’ RING P-14 1
A-51 | 90R 1200 001 | OV > P-12 "O' RING P-12 |
A-52 | 9BT 0802 003 | Anh M8 x 20 ¢ BOLT M8 % 20 ¢ 2
A-53 | 9SW 0800 003 | 7s3HH F M8 WASHER, spring M8 2
A-54 | 9SP 0502 500 | AFY ¥ 5x25¢ PIN, spring 5x25¢ |
A-55 | M81 0312 000 | ¥7&—uaw b H ROD, shifter H 1
A-56 | M81 0313 000 | ¥>74—74—% H FORK, shifter H 1
A-57 | M07 0313 001 | 7 & —uaw h2wF PACKING, shifter rod 2
A-58 | MO7 0314 000 | 7 ZXx—uaw M4 /3% SPRING, shifter rod 1
A-59 | MO7 0314 010 | 74—y hF3%x B SPRING, shifterrod B 1
A-60 | 9ST 0302 003 | 7Y~ 3x20¢ PIN, split 3x20¢ 1
A-61 | 9SB 2500 000 | AF—HR— 516 BALL, steel 5/16' |
A-62 | 9SW 1000 000 | 28444 A M10 WASHER, spring  M10 2
A-63 | 9NT 1000 010 | + b M10 NUT M10 2
A-64 | M58 0311 000 | 74V ¥7Zay b ROD, low shifter 1
A-65 | M81 0311 000 | >74&—74—2 L FORK, shifter L 1
A-66 | MO7 0313 001 | >7&—mwv b v F PACKING, shifter rod 2
A-67 | MO7 0314 000 | > 7&—aw bA 3% SPRING, shifter rod |
A-68 | MO7 0314 010 | >>7%4— v bhx5% B SPRING, shifterrod B |
A-69 | 9SB 2500 000 | AF—HK— 5/16" BALL, steel 5/16' 1
A-70 | 9ST 0302 003 | 7V K> M3 %20 ¢ PIN, split M3 x 20 ¢ |
A-71 | 9SW 1000 000 | 2544 % M10 WASHER, spring  M10 2
A-72 | 9NT 1000 010 | +w b M10 NUT M10 2
A-73 | M81 0223 000 | ZZvF7A—2>+7F R SHAFT R 1
A-74 | M81 0222 000 | ZoZvF74—2>*7 b L SHAFT L ]




: : &7 — B8R
RANSMISSION & COUNTER CASE GROUP

A #5‘/15‘}:‘/3.‘/ B A~




A FPSUASvD A DO ——ARR
. TRANSMISSION & COUNTER CASE GROUP

AEsE| a—F &S 1 i e 5 B8 fili &
No. CODE No. PARTS NAM Q' TY| REMARKS
A-75 | M81 0224 000 | ¥4 K2V FT74—2 FORK, side clutch 2
A-76 | 9TP 0402 2000 | 7—,%¥ >~ 4x22¢ PIN, taper 4x22¢ 2
A-77 | 90R 1200 001 | OV > & "O' RING 2
A-78 | 90S 1218 0500 | A A wr—iv BJ-12185 OIL SEAL BJ-12185 2
A79 | M54 0223 000 | o= kFrwS -4 CAP, sealed 1
A-80 | 9CR 0501 003 | F~Ra%x M5 x 10 ¢ SCREW M5 x 10 ¢ 2




B FSURAZT v avFETEE
. TRANSMISSION GEAR GROUP




B FSOAZvIaFTEER
- TRANSMISSION GEAR GROUP

Rit#FsS| a—F #s i i # R X il &
No. CODE No. PARTS NAME Q' TY| REMARKS
B-1 [90S 1740 0802 | A4 nwr—iv SEAL, oil 1
B- 2 |9RR 4000 005 | RFw 7Y > R-40 RING, snap R-40 1
B-3 |9BB 6203 000 | A—nrx7VY & #6203 BEARING, ball #6203 |
B-4 [108 0220 000 | F=>o¥Y¥ 15T GEAR, change 15T 1
B- 5 | M8l 0244 000 | ¥ 22T GEAR 22T 1
B- 6 | M81 0243 000 | =272 MAIN SHAFT 1
B-7 |[9RS 2200 005 | A+wFY > S-22 RING, snap S-22 1
B- 8 | M81 0247 000 | F+ 26T GEAR 26T 1
B-9 | M58 0224 000 | 2y 244 % WASHER 1
B-10 |9BB 6204 000 | R—nx7Y 2 #6203 BEARING, ball #6203 1
B-11 |9RR 4700 005 | AF+vFY 2 R-40 RING, snap R-40 1
B-12 | 90S 3547 0702 | A4 v>r— SEAL, oil 1
B-13 [ 9NT 1000 010 | +w b MI10 x P-1.25 | NUT M10 2
B-14 | 9SW 1000 000 | 2s3¥H A% MI10 WASHER, spring  M10 2
B-15 | MO07 0313 001 | ¥Z7&—my hawiiyFd PACKING 4
B-16 | M23 0258 001 | /SwZo7HH A% WASHER 2
B-17 |9NB 1620 132 | =— K7 Y7 BEARING, needle 2
B-18 | M81 0234 000 | #Z— 62 ¢ COLLAR 62 ¢ 1
B-19 | M81 0233 000 | ¥+ 14-44-25 GEAR 14-44-25 1
B-20 | M81 0232 000 | 2> 2 SHAFT, second 1
B-21 |9SC 4000 500 | >—inF+ v/ CAP, seal 2
B-22 | 9RR 4000 005 | RFvFY ¥ R-40 RING, snap R-40 2
B-23 | 9BB 6203 000 | HE—nrx7V>Z #6203 BEARING, ball #6203 2
B-24 |9NB 1822 102 | =— k7Y 2 KT-182210 | BEARING, needle KT-182210( 1
B-25 | M81 0274 000 | 24w a4y 2s¥Yy GEAR, high speed 1
B-26 | M81 0238 000 | A5 A M¥AH A 18 WASHER, thrust 18 |
B-27 | M81 0273 001 | ¥V 14-20 GEAR 14-20 ]
B-28 | M81 0246 000 | aA v~V IT7 SHAFT, gear 1
B-29 | 9RS 2200 005 | AFw AV T S-22 RING, snap S-22 1
B-30 | M81 0245 001 | ¥ 2T GEAR 27T 1
B-31 | 9BT 1002 010 | Fw b MI0x20¢ | BOLT MIOx20¢| 2
B-32 | 9SW 1000 000 | 73%WH A M10 WASHER, spring  M10 2
B-33 | 9FW 1000 000 | =4 H M10 WASHER, plain ~ M10 2
B-34 | M07 0238 000 | AZ—>+v 7 hawskwxl PACKING 3
B-35 | M07 0221 001 | ¥4 & B WASHER B ]
B-36 | 9NB 2226 132 | =— K7 ) 7 BEARING, needle 2 | KT-222613
B-37 | M81 0216 000 | 3¥2H5— COLLAR 1
B-38 | M81 0215 000 | 3> Z7FF GEAR, third |
B-39 | M81 0214 000 | 3> 2 SHAFT, third 1
B-40 | 90S 3562 1914 | A A L>— SEAL, oil 2




B FSOAZTvI a3 FTEE
. TRANSMISSION GEAR GROUP




B.

FSUAZSTvIUFTEE
TRANSMISSION GEAR GROUP

Riks| a—F #% & i % ik "
No, CODE No. PARTS NAME Q TY| REMARKS
B-41 | 9RR 6200 005 | AF+wFY ¥ R-62 RING, snap R-62 2
B-42 | 9BB 6007 000 | B—AxT7Y Y #6007 BEARING, ball #6007 2
B-43 | MO7 0232 000 | =AYt F— COLLAR 2
B-44 | M81 0221 000 | ¥4 F 2 Y FEF /R SPRING, return 2
B-45 | G83 0127001 | &Y —+/ SLEEVE 2
B-46 | M81 0227 000 | ¥—2V v/ AR-415S CLIP AR-4158 2
B-47 | 9SB 1250 000 | AF—nH— 532 BALL, steel 532" 48
B-48 | M81 0226 000 | #—2YV v/ WR-358 CLIP WR-358 2
B-49 | G83 0126000 | ¥+ ¥ AXLE 2
B-50 | M810330000 | ¥4 o7 ¥ GEAR, axle 1
B-51 | M81 0331001 | +4H¥ 727 SHAFT, center 1
B-52 | ONT 1000 010 | > b M10 NUT MI0 2
B-53 | 9SW 1000 000 | 78344 A M10 WASHER, spring  M10 2
B-54 | MO7 0313 001 | ¥7Z—uay h3UNRYF PACKING 3
B-55 | M23 0258 001 | 28w 2 2WH % WASHER 1
B-56 | ONB 1620 132 | =— FAXRT Y 7 BEARING, needle 2
B-57 | M81 0237 000 | #5— 33¢ COLLAR 33¢ ]
B-58 | M81 0236 000 | ¥+ 14-23-29 GEAR 14-23-29 1
B-59 | TI2 0124 000 | 78w 22 oH¥H A WASHER 1
B-60 | M81 0235 000 | s 22 SHAFT, back 1
B-61 | 9RS 1600 005 | AF w7V ¥ S-16 RING, snap S-16 1

-10-




C _ 1 FSUORAZ W a3 RER
« TRANSMISSION GROUP

-11-



-1,

FSOAZT v 3 UREE
TRANSMISSION GROUP

RikFES| a2—F &5 i fif # L7 i fit i
No. CODE No. PARTS NAME Q TY| REMARKS
C-1 |[M81 0239 000 | aAD Y2 SHAFT 1
C-2 | M58 0240 000 | aA w2 HhT— COLLAR 1
C-3 |[9BB 6206 000 | R—n~x7Y 2 #6206 BEARING, ball #6206 2
C-4 |9RR 6200 005 | AFvFY o R-62 RING, snap R-62 2
C-5 |90S 3062 1415| A4 v>—iv EAL, oil 2
C-6 |9RC 0500 481 | @ —ZF > 58" %48 CHAIN, roller 58" x 48 1
C-7 M814275000 | aA D FawhrFT GEAR 1
C-8 | M58 0238 000 | aAv>rFavh>ry 27— | COLLAR 1
C-9 [9NB 2024 172 | =— RART7T Y > BEARING, needle 2 | KT-202417
C-10 | M52 0248 000 | koD wv ¥y 12 (W) WASHER 12 (inner)| 3
C-11 | MI3 0227 001 | 2xv 273 oHhR WASHER 1
C-12 | M58 0236 000 | aADYFaohror SHAFT, middle 1
C-13 | 9SW 1200 001 | 78AHH % MI2 WASHER, spring M2 2
C-14 | 9NT 1200 010 | ¥ K M12 NUT M12 2

-12-




D N BV - O FO—-IVLI\—BE
HANDLE & CONTROL LEVER GROUP

13-



D.

N2 FIv -3 bO—=ILL/\—B8iR
HANDLE & CONTROL LEVER GROUP

R | a—F &5 i # # it R
No. CODE No. PARTS NAME Q TY| REMARKS
D-1 M814611001| 7v K v HANDLE 1
D-1-2 | 124 0618 000| > » t' v = x ) 2
D-2 | M81 2213 000 | /N2 Ko s SUPPORT, handle 1
D-3 | M81 2216 000 | N KraF4 PIN |
D- 4 |M81 4621 000| ¥ F a3 wtA Li— LEVER 1 -
D-5 | 124 0831 000 | 10 ZV v 10 GRIP 1 ]}”"@zm
D-6 | M81 2218 000 | AFY > 7 SPRING 1
D-7 |T12 0413 000 | EZTETEY PIN, clevis 3
D-8 |9RP 0600 003 | RE> "R'PIN 3
D-9 | M8 2220 001 | ¥#* WASHER 1
D-10 | M8I 2221 001 | #m b M10x125 | BOLTM 10x 125 1
D-11 |9NL 1000 013 |wy 24w b M10,P-125 | NUT,lock MI0P-125| 2
D-12 | M81 4620 000| 7N/ K44 X BRACKET, handle 1
D-13 | 9BT 0802 003 | s b M8 x20 ¢ BOLT M8x20¢ 3
D-14 | 9SW 0800 003 | /83 H¥FH A M8 WASHER, spring M8 3
D-15 | 9NT 0800 003 | + b M8 NUT M8 3
D-16 | 9BT 1212 503 | b MI2x125¢ | BOLT MIZx125¢ 1
D-17 | 9SW 1200 003 | 7<% MI2 WASHER, spring  MI2 1
D-18 | 9ONT 1200 003 | +v b Mi2 NUT MI2 1
D-19 | 9RS 4200 000 | A+ SV ¥ S-42 RING, snap S-42 1
D-20 | M8l 0613 004 | Yaw¥Favtf 74 ¥— WIRE 1
D-21 | M40 0422 000 | N R TAEY PIN 1
D-22 | M40 0429 000 | aFA A>3 DR SPRING 1
D-23 | E14 6054 000 | Z Z v F VL Iis—=T v ¥ LEVER ASSY, clutch 1
D-24 | M81 2231 000 | "> B Ars— COVER, handle 1
D-25 | M81 2229 000 | N> RN Hsi—v—2 L MARK;, handle cover L 1
D-26 | M81 2230 000 | N> BAAss—v—2 R MARK, handle cover R 1
D-27 | 8MA 0243 000 | a2 XA N> MAIN PLATE 1
D-28 | M86 0717 000 | 7 ¥ ¥F¥ave—2 MARK, safety 1
D-29 | M81 0636 000 | v A bhTFw—2 70 MAMETORA MARK 70 1
D-30 | MB3 0618 000 | N KbhA Fov—2 MARK 1
D-31 | M40 4414 001 | Yaravv—2 MARK 1
D-32 | 9BK 0601 063 | EZ /s ¥V FHL b MEx10¢| BOLT, wiwasher MEx 10 ¢ 2
D-33 | M81 2215 000 | N> KnFavefv—2 MARK, handle adjust 1
D-34 | M81 0619 000 | a2 vFv—2 MARK, main clutch 1
D-35 | 9CV 1500 001 | a2y Z A~ b BELT, convex 2
D-36 | E14 6054 000 7 Z v FVii—=F v LEVER ASSY, clutch 1
D-37 M81 4954001 ¥4 F2ZwvF74¥— WIRE, side clutch 2
D-38 | MO8 1016 000 | e 7 X=EYx PIN, clevis 2
D-39 | 9ST 0151 603 | 7Y K PIN, split 2
D-40 | E24 6056 000 2 XKL i—=7 v LEVER ASS'Y, combination 1

-14-




D VAW o |V BN S m Eo VI DDAC 1A
. HANDLE & CONTROL LEVER GROUP

-15-



D.

NEIV - O 0= bL/\—B8k
HANDLE & CONTROL LEVER GROUP

RliEE| a-—F &% it # ¥R it =
No. CODE No. PARTS NAME Q TY| REMARKS
D-41 | M83 1013 000 | ¥4 K2 T vFe—2 MARK,; side clutch 2
D-42 | 149 0820 000 | 5+ >3 v L2i— LEVER, tension 1
D-43 [ 124 0831 000 |10 7V w7 7 10 GLIP RED 1
D-44 | 103 1012 000 | EZHAH A ¢18x105%16 WASHER ¢ 18x 105 1.6 1
D-45 | 9ST 0201 503 | 7V &> 92x15¢ PIN, split ¢2x15¢ | 1
D-46 | 8MA 0026 000 | vis—Vo¥e—2 MARK 1
D-47 | M814816000 | T ¥axT 4 ¥ — WIRE, tension 1
D-48 | M131754000 | 7> ¥ a kv SPRING, tension I
D-49 | ONT 0600 003 | +> b M6 NUT M6 1
D-50 | NP 0600 043 | F4 o>+ v b M6 NUT, nylon M6 1
D51 | M814955000 | A1y FT A F— WIRE, slottle 1
D-52 | m814911001 | F= > vri— LEVER, change 1
D-53 |124 0831 000 |10 7YV w7/ Ui GRIP RED 1
D-54 | 9BT 0601 073 | myAh2z+UsHr b M6x104 BOLT M6 x 10 ¢ 1
D-55 |9NL 0600 003 | awvZF v b Mé6 NUT, lock Mé6 1
D-56 | MBI 0917 000 | Fxr¥~v—2 MARK, change 1
D-57 | M81 0293 000 | F=>TLrs—HA K GUIDE, change 1
D-58 SMA 3415 000 Fx T WVIS——D MARK, change lever ]
D-60 | 124 0831 000 (10 7Y v 10 GRIP 1
D-61 | 9BT 0802 503 | A b M8 x 25 ¢ BOLT M8 =25 ¢ 1
D-62 | 9FW 0800 003 | e ZHH A M8 WASHER, plain =~ M8 1
D-63 | 9SW 1000 003 | 7<RxHFH A M10 WASHER, spring  M10 1
D-64 | ONT 0800 003 | +w b M8 NUT M8 I
D-65 |9SP 0502 500 | RS Y TFE PIN, spring 1
D-66 | M81 0317 000 | m—%Y)—FxPLI5— LEVER, rotary change 1
D-67 | M81 0316 000 | 7 & —7—A ARM, shifter 1
D-68 | M67 0914 000 | A7V > SPRING 1
D-69 | M67 0915 000 | EZ¥H A WASHER, plain 1
D-70 | 9SW 0600 003 | 28344 3 o6 WASHER, spring ¢ 6 1
D-71 | 9BT 0601 203 | #w b M6x12¢ BOLT M6x 12 ¢ 1
D-72 | M81 2312 000 | A= RV TS5 FLANGE, cover 1
D-73 | FAZ5128A AbYTRLVF SWITCH, stop 1
D-74 | M81 4956 000| 74 ¥ KA a—F CORD, stop button 1
D-75 | M81 2311 000 | AA wFHgrs— COVER, switch 1
D-76 | 8MA 0027 000| T4 ¥ HL v—2 MARK, stop button 1
D-77 | 9FW 0400 003 | e ZH#AH R M4 WASHER, plain M4 |
D-78 | 9SW 0400 003 | 7sRx¥FH 2 M4 WASHER, spring M4 1
D-79 | ONT 0400 003 | #v b M4 NUT M4 1

-16-




- FoaUBER

ENGINE BELT COVER & TENSION GROUP

Iy RibERIA—

F.




=8

Biils| a—F &% & # 2t W %
No. CODE No. PARTS NAME Q TY| REMARKS
Fo 1 |M81 4811001 | R)LkH/INA—H54% BELT COVER, rear I
F-2 | 9SW 0700 003 | 7<3HH 3 M7 WASHER, spring M7 2
F-3 |9NT 0700 003 | +¥ b M7 NUT M7 2
F-4 | 9FW 0800 003 | ¥ A M8 WASHER, plain M8 1
F-5 | 9SW 0800 003 | 7344 % M8 WASHER, spring M8 |
F- 6 |9BT 0801 403 | #n b MEx14¢ BOLT MBx14¢ |
F-7 |m81 4815000 | =¥ > 7= PULLEY, engine 1
F- 8 |122 0820000 | K> ¥7/—Y PULLEY, main body 1
F-9 |9vB 0450003 | V<< b LB-45 VBELT 2
F-10 | 9BT 0801 603 | b M8 x 16 ¢ BOLT M8 x 16 ¢ 1
F-11 | 9KY 0503 500 | *— Sx5x35 KEY 5x5x35 1
F-12 |M81 4813000 @ T UUARILREHT 1
F-13 | 9BK 0801 863 | Lo ¢<Aa¥ v+ b MEx18¢ BOLT, w/washer M8x 18 ¢ 2
F-14 | 122 3143 000 |~V kA28 COVER, belt 1
F-15 | 8mA 3230001 | *WV b AIs—=7—2 MARK 1
F-16 | M26 0833 001 | /7 KNOB |
F-17 | GO5 0191000 | T>¥ a7 —LA ARM, tension 1
F-18 | M81 0847 000 | ¢4 7 PIPE 1
F-19 | M08 0817001 | 7 >3 ~»an B-W ROLLER, tension ]
F-20 | 9RS 1200 005 | AF+w 7Y ¥ S-12 RING, snap S-12 1
F-21 | 9BB 6001 002 | =<7V %2 #001-2RS | BEARING,ball  #6001-2RS | 2
F-22 | 9BT 1204 513 | £ b MIZx45¢ | BOLT MI2x45¢| 1 | P-15
F-23 | M81 0411 000 | =¥ >7v—AL L FRAME, engine L 1
F-24 | M81 0413 000 | =¥ >71L—A4L R FRAME, engine R |
F-25 | M81 0412 000 | ZVv—LAho— COLLAR, frame 2
F-26 | M58 0412 000 | =T DUV HLAS— COLLAR 6
F-27 | 9BT 1010 503 | K b MI0x105¢ | BOLT MIOx106¢ 3
F-28 | 9BT 1006 503 | b MI10x65 ¢ BOLT MIOxB5¢| 2
F-29 | 9SW 1000 003 | 7sA4HH 3 MI10 WASHER, spring MI0 5
F-30 | 9NT 1000 003 | +v b MI10 NUT M10 5
F-31 L% GM301-352 | ENGINE 1
F-32 | 9BT 1003 503 | #nw b MIOx35¢ | BOLT MIOx35¢( 4
F-33 | 9FW 1000 003 | e FHH % MI0 WASHER, plain  MI0 4
F-34 | 9SW 1000 003 | »¢A2¥H % MI10 WASHER, spring MI10 4
F-35 | 9NT 1000 003 | + b MI10 NUT M10 4
F-36 | M88 1321 000 | 7a > b Ast— COVER, front ]
F-37 |9CR 0601 213 | bR 3 M6 x 12 ¢ SCREW M6x 12 ¢ 2
F-38 | 122 1631 000 | /=AY A X PLATE, setting cover |
F-39 | M81 4953000 @ =¥ XAt COVER, engine 1
F-40 | 98T 0601 003 | K b M6 =10 ¢ BOLT M6 x 10 ¢ 2




SION GROUP

- T3 RBBE

ENGINE BELT COVER & TEN

TSk I ERIN=

F.




™

X577 NI BIIy—

Fo a3 BEE

ENGINE BELT COVER & TENSION GROUP

RES| a—F &5 i it £ ¥ i %=
No. CODE No. PARTS NAME Q TY| REMARKS
F-41 | 9SW 0600 003 | 2S3H%H % M6 WASHER, spring M6 2
F-42 | 108 1421 000 | 7 bhv—2 MARK, front |
F-43 | M81 2314 000 | ?A S +¥—2 MARK, mametora 1
F-44 | 8MA 0003 000 | #F¥ > F>v—2 MARK ]

F-45 | M81 4951000 | To v R—2x7T 1
F-46 | M81 4952000 | To v R—2%50O 1
F-47 | M58 0413001 | 9TArRIYEE A 1
F-48 | M26 0414001 | ¥>5EY 1
F-49 | 9BT 1204003 | RILk 12%x40 o
F-50 [ 9RP 1023000 | RE> ]
F-51 | M81 1129001 | /NFYRAIITAR(K) 1
F-52 | M81 1130001 | /NS RH IR 4
F-53 | M81 1131000 | F37F vk )
F-54 | 9FW 1200003 | EZ¥H+ 1
F-55 | 9BT 1219003 | ALk 12x190 1

-20-




H =2 75 B
- WHEEL GROUP

-21-



H . MG

WHEEL GROUP

R#s | a—F &5 i i # it W =
No. CODE No. PARTS NAME Q TY| REMARKS
H-1 | M58 1111 000 | RALF2—T TUBE, wheel 2
H-2 [ M26 1111 000 | o2 PIN, axle 2
H-3 |[9RP 1023 003 | RE > RPIN 2
H-4 | 1cy 1670080 | AGPEAY¥ R 16-700-8 1
H- 5 TCY 1670081 | AGPAA+ L 16-700-8 1
H- 6 M26 1112 000 | #A LKA BOSS, wheel 2
H- 8 9BT 1002 513 | ;Kb M10 X 25¢ BOLT 8
H- 9 | 9SW 1000003 | /<544 F M10 WASHER, spring 8
H-10 9NT 1000003 | + v b M10 NUT
H-11 | M26 1111 000 | ¥+ 2 ¥ PIN, axle 2
H-12 | SRP 1023 003 | RE > 10 RPIN 10 2

-22_




IR anBdf
ACCESSORY PARTS GROUP

J.

-23-



J IR B
- ACCESSORY PARTS GROUP

RiEE| a—F HS i i # B fit i &
No. CODE No. PARTS NAME Q TY| REMARKS
J- 1 | M40 4411 000 | Ry Z A8 13x 17 SPANER, box 1317 1
J-2 | M40 4412 001 | Ry Z AV ¥ 17 WRENCH, box 17 1
J-3 |9TL 1701 900 | A,¢H+ 17x19 SPANER 17x19 1
J-4 | M81 4985000 | k>F b1tV MANUAL, book chassis |
-5 | M26 1111 000 | v 27> PIN, axle 1
J-6 | 9RP 1023 003 | RE> 10 'R'PIN 10 1
-9 111 1530 001 | awZ&7on BAG, tool 1
J-10 FA21297 Vv by 160 ¢ SOCKET WRENCH 160 ¢ 1
J-11 KNI1300TAA A7V 2O RZA8— SCREW DRIVER 1 ]I‘/*")‘JNEEI':
J-12 KN52009A b coo 4l | <) MANUAL BOOK, engine |

-24.-



